3538-3/.

Teileliste

Parts list
Liste des pieces detachees
Lista de piezas






Pfaff Industrial
STACKERS FOR THE VARIOUS HEMMERS

3538 Standard machine------------95-720 340-91
3538 Watch Pocket machine------95-720 372-91
3567 Machine--------------------------95-720 200-91

Pfaff Industrial
3538 must have two variable speeds

watch pocket stacker mounting is with the wide mounting brackets and a narrow transport belt.

3567 is narrow vertical mounting brackets with a wide transport belt.


Vorwort ® Foreword ® Avant-propos ° Notas preliminares

Die Inhaltsiibersicht gibt einen Uberblick iiber die Aufgliederung der Liste.

Die verwendeten Schliisselzeichen ( [ ], [ 2], [ 3] usw.) sind in Register "0’ zusammengefalt und
erlautert,

Konstruktionsanderungen vorbehalten. Stand 10.83

For the various sections of this catalogue, please refer to the "Contents’’.

The reference keys (||, [ 2], [3]] etc) are compiled and explained in section "'0"".
Subject to alterations in design. As of 10.83

La table des matiéres donne un apercu de |'organisation de la liste de piéces.
Les symboles ( [_], [2]. @ etc.) sont regroupés et expliqués au registre "'0"’.
Sous réserve de modifications. Edition 10.83

Para la divisidn de esta lista de piezas, véase '"Contenido’’. |
Los simbolos clave ([_], [Z] , [3], etc.) se hallan recopilados y explicados en el registro 0"
Salvo modificaciones técnicas. Edicion 10.83




R A T

Inhaltsubersicht o Contents o Table des matieres o Contenido

Register
Section

Reqistre
Registro

Erlauterungen
Explanations
L.égende
Explicaciones

M

Nahmaschine
Sewing machine
Téte de machine
Maquina de coser

Pfaff 5642

Teile zur Nahmaschine

Parts for sewing machine

Piéces pour la machine a coudre
Piezas para la maquina de coser

Stichverstellung
Stitch length control
Régle-point
Regulador de puntada

Kettentrennvorrichtung
Chain cutter
Coupe-chainette
Cortacadeneta

Transportband

Feed band

Tapis d’entrainement
Cinta transportadora

Teile zum Auflagesockel
Parts for support base
Eléments du socle d’appui
Piezas para la base de apoyo

— S —— - L ——— e — -m-_

Stapler
Stacker
Empileur
Apilador

Bedienpult

Control panel

Pupitre de commande
Cuadro de mando

Motor
Motor
Moteur
Motor

Rremenschutz
Belt guard
Garde-courroie
Guardacorreas




Inhaltsiibersicht o Contents o Table des matieres O Contenido

Register
Section
Registre
Registro

Zubehorteile

Accessory parts

Accessoires

Accesorios

Wartungseinheit

Conditioning unit
Groupe de conditionnement de I’air comprimé

Grupo acondicionador del aire comprimido

Schmiermittel-Tabelle

Table of lubricants
Tableau des lubrifiants

Tabla de lubricantes

Zusatzausstattung

Extra equipment
Equipement additionnel
Equipo complementario

Etikettenzufiihrung |
Label feeder |
Distributeur d'étiquettes

Alimentacion de etiquetas

Transportband lang, unten

Feed band long, down
Tapis d’entrainement inférieur, long

Cinta transportadora inferior, larga

W = S




O

| 00-000 000-00 |

00-000 000-00

00-000 000-00

00-000 000-00

o]l (o] ]

3/1

w
e
Bl =

=
-

N
Q

~
-

e 1
Y

e

00-000 000-00

00-000 000-00

00-000 000-00

00-000 000-00

W
B EEEO

W

o
O

-y
S
N

S

o110
8

Hauptgruppenteil, bestehend aus: Gruppenteilen oder
- Gruppenteilen und Einzelteilen oder
Gruppenteilen, Einzelteilen und Einzelteilen mit Erganzung.

(Siehe Einrahmungen auf den Bildseiten)

Gruppenteil, bestehend aus: Einzelteilen oder
Einzelteilen und Einzelteilen mit Erganzung.

(Siehe Einrahmungen auf den Bildseiten)

Einzelteil mit Erganzung (siehe Einrahmungen auf den Bildseiten)
z.B. Stellring mit Schrauben, Nadelstange mit Befestigungsschraube zur Nadel, usw.

Einzeltell

Unterklassenabhangig,

Unterklassenabhangig,

Markierung (Punkte, Striche oder Zahl) bei Bestellung angeben.
Geklebt

Gesichert mit Loctite.

Einzeln nicht austauschbar, im Ersatzfall vollstdndiges Aggregat (eingerahmte Teile) bestellen oder
zur Reparatur einsenden.

Einzeln nicht lieferbar

Beim Einbau dieses Teils wird fur die PaBgenauigkeit zum AnschiuBteil keine Garantie ubernommen;
zweckmaBig vollstandiges Aggregat bestellen.

Fullen mit Shell-Tellus C22,
Tranken mit Shell-Tellus C22,
Fetten mit Shell-Alvania 3,

Assembly consisting of: sub-assemblies or
sub-assemblies and component parts or
sub-assemblies, component parts and component plus complementary
parts.
(See the framed-in sections on the illustration pages).

Sub-assembly, consisting of: component parts or
component parts and component plus complementary parts.
(See the framed-in sections on the illustration pages).

Component part with complementary parts (see the framed-in sections on the illustration
pages), e.g. collar with screws, needie bar with needie set screw, etc.

Component part

Subclass-dependent,

Subclass-dependent,

Marking (dots, strokes or numbers) to be stated on order.
Part cemented

Secured with Loctite.

Cannot be exchanged singly; if defective, order complete assembly (boxed-in parts) or return same
for repair.

Cannot be supplied singly.

For the fitting of this part no guarantee is accepted for accuracy of tolerance with the corresponding
part. It is advisable to order a complete assembly.

Top up with Shell-Tellus C22,
Soak with Shell-Tellus C22,

Grease with Shell-Alvania 3,



00-000 000-00

00-000 000-00

00-000 000-00

00-000 000-00

EREN

0
=

00-000 000-00

W W

00-000 000-00

00-000 000-00

00-000 000-00

el¥]fel[ ]

3/1

SIS X
AR [BlIE] [

~
-

S

O

Groupe principal de piéces, comprenant: des groupes de pieces ou
des groupes de piéces et des pieces détachées ou
des groupes de piéces, des pieces détachées et des
pieces détachées avec des pieces
complémentaires
(Voir parties encadrées sur illustrations).

Groupe de piéces, comprenant: des piéces détachées ou des pieces détachées et des pieces
| détachées avec pieces complémentaires
(Voir parties encadrées sur illustrations).

Piéce détachée avec pieces complémentaires (Voir parties encadrées sur illustrations).
Par exemple, bague avec vis, barre a aiguille avec vis de fixation d’aiguille, etc.

Piece détachee

Fonction de la sous-classe;

Fonction de la sous-classe,

Préciser les reperes (points, traits ou chiffres) a la commande.
Piece collee

Bloqué par Loctite.

Pieces seules non interchangeables; si nécessaire, commander elément complet (encadré) ou le
renvoyer pour reparation.

N’est pas livrable séparément.

Aucune garantie ne pourra étre assurée quant a la précision d’'ajustage de cette piéce avec la piece
correspondante; il est indiqué de commander un mécanisme complet.

Remplir de Shell-Tellus C22,
Imbiber avec de ’huile Shell-Tellus C22:
Graisser avec de la graisse Shell-Alvania 3:

Grupo principal de piezas, compuesto de: subgrupo de piezas o
subgrupo de piezas y piezas individuales o
subgrupo de piezas, piezas individuales y piezas
complementarias
(veanse los recuadros en las paginas ilustradas).

Subgrupo de piezas, compuesto de: piezas individuales o
piezas individuales y piezas complementarias
(veanse los recuadros en las paginas ilustradas).

Pieza individual con pieza complementaria (véanse los recuadros en las paginas ilustradas).
Por ejemplo: anillo de ajuste con tornillo, barra de aguja con tornillo de fijacion para la aguja, etc.

Pieza individual

Dependientes de la subclase,

Dependientes de la subclase,

Senales (puntos, rayas o cifras), indiquense en los pedidos.
Pieza pegada

Asegurado con Loctite.

No es recambiable i'ndividualmente, en caso de sustitucion pidase el agregado completo (pieza
enmarcada), 0 enviese para su reparacion.

No puede suministrarse por separado.

Al montar esta pieza no se asume garantia alguna en cuanto a ia tolerancia y precision de ajuste
respecto a la pieza correspondiente; por esta razdén se recomienda pedir el grupo complet.

Rellene con Shell-Tellus C22,
Empape con aceite Shell-Tellus C22,
Engrase con grasa Shell-Alvania 3,






Nahmaschine
Sewing machine
Téte de machine
Maquina de coser

Pfaff 5642



11

10.80

91-172 §12-51

91-172 614-05 91-103 8:3-04
N 91-167 570010 @

11-108 234-15 . 19-610 210-45
. 1-17
A ® \ 19-610 21045 @ : 3--228 A
. | 32 91-173 027-92 - 05 __13 ‘ |
f
11-108 234-15

Jd

& ' 31118 5049

: 91-118 600-91. <O |
91-113 686-25 14-215 124-13@63 | | _,}, :
99-133 283-15 | _ <1 ® !
91-118 534-15 - : N gL 689—15=
371 91-100 355-15 @ L e e e
o N
Sl 371191100 355-15
o S N :
91—172 609-45 @ 91_1573 099-05
91-172 608-05 @2 91-118 591-41
11-706 169-05
14-215 124-13 (5073
91-118 600-91
91_119 015_15 H 1-172 61
91-119 015-15 || - 1-112 610-05

91-119 015-15 ...

11-706 169-03

-8Bl 91-172 837-05 -

L

91-172 943-15
9117261615 |
91~172 590-93 91-172 617-15 Q
11-330 082-15 - ¥ 0 iy |
r—-———=—="=—-"== 1 W
91-118 196-12 R o G
""""" | | 11-108 059-13 NS Tl 9170033515
WL T | sramesase @ Y/ '\@

91-172 617-15

91-700 335-15

00-000 000-00]  00-000 000-00  00-000 000-00  00-000 000-00 [T] siene Register "0 voir Registre "0"
-_— T see Section '"0" vease Registro "0’




10.80

91-700 785-15-~

91-118 526-05 - 91-155 188=91  Bei Ausfiihrung mit Etikettenzufiihrung
For version equipped with label feeder

91-118 527-0L v

allle.

11-173174-15. E / S

D
e ——
! 91-700 510-15. :

t 91-700 510-15 @ @‘

=
' |
I - -
91-118196-12 @ @ 11 }74 173-15 i
| @S |
= e §1-118 105-05
91-T00 785-15 @ !

(]
i-'
L)
L}

11-314 280-15 -

91-118 526-05 e

- §1-118 107-05
91-176 015-05

@ 91-118 1061

81-118 103-05
~ 91-118 577-11

00-000 000-00|  00-000 000-00  00-000 000-00 ©00-000 000-00 [ ]

Pour le modéle avec distribution d'étiquettes
Para el tipo con alimentacién de etiquetas

------ 31-100 331-15

91-118 535-05

S—

)

11-343 901-15 %%

91-057 610-93x6, 4

91-118 106-31
A

11

siehe Register "0
see Section ''Q’'

vgir Registre "0’
vease Registro "'0"




1 .1 " 10.80

11-336 902-15-—Z

95629 3H0~15w ... g’\
Z

11-341 909-15

14-016 150-01
14-018 644-91

14-680 070-15

14-01§ 643-01

11-108 225-15-.., % 11-108 225-15

91—1@8 480-15

»
L]
-
u

! 11-210 287-15

_— v e e e sl

M—-- S

e §1-172 633-05
91-172 652-91

VN

294-1-102 312 -~

91-172 658-05

11-210 172-15

Uy

£
91-172 685-05

12-610 210-45

11-174 083-25

91-172 653-05

00-000 000—0_0_' 00-000 000-00 00-000 000-00 00-000 000-00 ‘ siehe Register '"0" vgir Registre 0"
TTeTTTTTTTTT see Section 0" vease Registro ''0"




10.80

91-100 187-15

91-172 638-91

o

31172 §42-92 e
-

St 7

| @ BB :'

1 >

| (7

L——

91-168 34705

P —

j___._..........__...._...__.......___....._...____

32|03 14-215 028-13 |
|
_ [ "

01-118 612-05 [z2

Bzl @073) 14-215 022-13
01-179 641-05E@

y — &

) 130303105
______ -: — (5
|
| I
172 630.92 é é ----- 11-130 227-15 | (-
22| 31112 a2 28 = \

........

@)
2
- am

\

91-700 335-15 --. 91-172 545-92

91-700 335-15 @

95713 04345

S 12-640 150-55

nas65 000 & 91-069 730-05
L 10219115 g1-172 643-91

N, 2

@
N
11-305 305-15

\
19-024 191-15

91-172 755-91
A

.- §1-118 857-05

91-172 640-92

% ..... . 11-170 278-15
W

91-118 §58-15

| 11-130 227-15 é

e i B I J 12—51[]_2[1[]—45
' 32] (a0/3] 14-215 022-13

00

91-017 378-15

| 91-172 756-15

’ ~ 91-118 148-05

- [00-000 000-00]  00-000 000-00  00.000 000:00  00-000 000-00 [T] siene Register "0”  voir Registre 0"

see Section ''O” véase Registro "'0"



91-172 658-91
E -11-108 225-15 A 1170 78015 .. F’

91-172 656-45 \[)

G117 661-15 \\ 11317 17-15
"~ 12-024 151-15
S
>
Pt 01-172 805-91
— -~

“ ''''' 91-107 204-15

91-107 204—15

- 91-701 344-15
C 1303 1035

X%, X 91-002 065-05

19§40 150-55 -

L _/
91-069 22912 S o -~ §1-169 594-15
P N N "~
_______ - |
11-330 952- 15' ~ S 91-701 34-15
8 | 1263482 -
N _A_______, ~. ©" 13033 103-05
i ~ X 91172 810060

91—[]02

@i.g

F—-—-———_-q

/
/
/
/
6

L-—"

91-179 635-05

91-064 636-00 -

---- i el o

10.80

12-305 114-15

e\ =ty

91-172 657-18 -

""" 91-700 335-13

91-[][]2 065-05

91-172 31"-']5 91-010 181-15
H { 91-010 183-05
N ) @1-105 447-15

91—|][]1 522—25
~

| z

11-108 950-15

065-05
91—-[][]2 065-03

11-330 952-15 | l 11-108 228-15 N = 91~ nm 181-15
01-064 638-05 | @f o PO "~ 91-009 276-05

g1-105 447-15 < _
91-001 522-25

00-000 OOO-OEJ 00-000 000-00 00-000 000-00 00-000 000-00 | siehe Register "0’ voir Registre "'0"
- see Section ''0" vease Registro 0"



10.80

o s
e S - -
T 91-171 883-15
L 91-101 758-15 |
T - 91-069 135-05
.- 9, 11-225 379-15
91-101 755; 11-510 081-15
J1-1/2 64682 &
o
! froororm T e e e e e e e e e e e e =
~.d 11-130 227-15 |
T :
| k
o S ( -
| ™~ Gﬁﬁ) | )
| L 91-069 132-15
l _ 11-130 227-15¢
A e J
™~
~ 12-024 171-15
91-069 222-12 :
......... 91-172 647-05 91-172 660-15
r"-A - @ {
| 11-330952-15 |
I awg i
| =~
: &> :
| ¢ @ | 91-018 534-15
| 11-390 aro1F | _ __
| 11-330 952-15 | 31-172 651-05 0117 650.97
bo—mm 12-640 220-55 - s =
31-112 627-12 ARSI k
@ o ! l
Jip : :
91-172 601-45 | 13018 | |
S B | é 11-130 227-15 |
= - | T J
o~ M. S e
: 1. @ N
' D) o 91-100 263-15
A5 // (g © 2 11-341 301-1 91-701 039-15

I, |

---_-----ﬂ

[0o0- - : : : .00 00-000000-00 [ | siene Register "0"  voir Registre Q"
[00-000 000-00]  ©00-000 000-00  00-000 000:00 siehe Register 70" voir Registre "0




10.80

o 1215 124-13
91-118 600-91

14-210 22[]-[]1

91-172 552-05.

91-113 500-91
12-610 260-45 [s2/ :14415 124-13
' 99-133 283-15

o

91-177 023-91 ‘
y N \

, 191-700 89-151
- |
— 7 141512413 worg 91-119 085-05

N SRS

14-215 124-13

| 91—118 EDD 91 | 91-700 639 15} )~

__—-?-

. —"T1-118 893-92

91-119 085-05

01- 131 [171—[]5

rlf_-

11-330 217-15

191-172 667-05 -
<2873 14-215 022 13 11-330 217-15 @ e
12-510 0045 ; o

12-51[] 200-45
91-131 071—05

32]14-215 022 13

14-213 []25—13 _H__H 40/

' 91-172 665-05E
10915 031- 13 R

14-215 031-13 (2 073 191172 66 ‘
32] , @

40/3] < -|
————— 3 l 10215 25131 |
! 11- 317 971- 5y > | s | |
| 172 656-1 = | 11-130 227-15 i
| J | 12-005 154-15 - . 4
| Mugprss.§ 0 2RSS
: La
| ,
@ o 11-108 171-15
e 11-1[13 171-15
f52] [4073] 14-215 []13 13 91-169 536-05 %
291-172 572-15 =291-110 07005 . 5. 11-108 285-15
S 14-215 01313 % | “12-640 170-66

g1-169 555-05

19-640 170-55 ‘
12-640 170-55 - ﬁ».‘

’ . @ -------- 12-640 170-55
‘ D% 1160 56-05

. 91-170 070-05 22
14-215 (1313 2] o3 91-011 253-12

91059 314—0kxb, b

_ 14-215 013-1362] (o R —
r—-—gl-@-@ﬁ—ui ————————————— 1 | 91-000 687-15
|
190 997_15 - , e g l
iy 0 !H. 11-330 207-15} i - |
""""" | L rg D) ' -~ 91-130 064-05! | -1
L--—--:-»{-‘------------_,--f---l M\ i
: ,_,,..% :

91-172 675-05
91-172 m—us

b e o o e o
| 99-13 29645 o\ (WL ) 9117 FT6.
9131 295-45 @ o @@. 676-05
@ .E” /99134 296-45
99-134 206-45 91-172 834-05

14—215 073-13 ez 91-172 575—05 14-215 073-13{a0/3)

| 00-000 000-00 | 00-000 000-00 00-000 000-00 00-000 000-00 siehe Register ""Q""  vOir Registre "0’
| e * see Section """ vease Registro "0




10.80

------------------ ﬂ
(> I

L ----11-130 227-151

11-130 227-15 & € |

91-172 692-91

-
o=
NS D 91-172 6992

r———=—-=-=====

_’,...-""
R 91-172 695-92
\9’ | 14-205 013 BEI@E  =--—=--
11-330 217-15 & | % 12-640170-55 = T1TA331'9'62'-'1'§ -
———————————— = i ~g,

32]@073) 14-215 013-13
52]91-170 070-05 °

=

. 91-169 556-05
12-640 170-55

0%

91-169 556-05

\

@

~
]
-

————

32

O

91-118 600-91

91-119 085-05

~ - 11-174 176-15

-
L
.
-
-
-
-
"
o
"
o
*
b

rf'.

—
11-174 176-15
91-172 677-05

32

91-168 269-05

&

12-610 170-45 <

r
| = 11-341 902-15 |

L 11-341 902-15

R J

14-018 624-91
VN

14-580 050-15

14-018 623-01

91-172 708-92

91-172 629-15

91-700 683-15

91-172 678-91

14-218 080-01

14-218 080-01 }
L
<O F=———= — ~.
S | 11-330 166-15 ) -
O v v - =
. S |1 11025 ! I e 1
! >N | wasewrsr | 11-341 302-15 |
1 1 | B & | — ; 5, 11-341 901-15
} & : l ~ I : % @ '|'- ——————— -1
I 8 E P 91-172 704-92 | —
| 11-330166-15! || o J-1i2 1037 — @ i
V I | 1- -
91-172 708-92 | | S ip 21-172 624-12
""""" \ : NG |
@ \"‘\ l ' "\ |
12-610 170-45 ..._, 3 S 2
| L, T ‘
91-172 705-05° C' % 91-172 707-04 \‘\‘
91-172 706-05 >~ @ -
12-610 170-45*~_ .
: === n T NG
91-172 703-91 ~g | 11-330 166-15 | ~
11017045 €, | g ! "~
@ I | N
[ I
[
|

Y,

|
I ' i
! 11-330 166-15 |

#Hf
@ -
-‘f
T

N

>

d-f

|oo-ooo 000-00]  00-000000:00  00-000 000-00  00-000 000-00, D

siehe Register 0"
see Section "'Q”

Voir Registre 0"’
vease Registro "'0"



1 .1 . 10.80

(D)

b

= 11-330 217-15

91-172 938-05

91-1/2 937-92

|
91-172 799-11 : | @

19-305 114-15

L o
A _ 91-172 604-05
vl G117 709-05
91-172 843-16 S — | |
91-100 48-15/ | ; N |
. @ | -T2 60e-08
w T“\ Q . I “.,w.. ;_\ l
9’!-1'7? 842—14x6 b Q) i 11-330 169-15 : 91 1752 622-15
L.

11-130 173 15 \" 91—1725523—15
S ’
12—305 114-15 91-172 807-01 - 91_701319_15 (
91-176 055-91 ‘ }

91-700 335-15

91-172 737-05

81-172 587—05

Sl 91-177 00805
91=177 011-91x6, 4 - Q. .,.,

91-177 003-91 - @'
o@D

4073 14-215 070-13 |
@ -91-177 005-05

14-215 07013 6 ]

12-54[] 200-55

1

31-172 570-31 19540 170-55

91-169 555—-[]5
14-215 l]13 13:

|
|
]

|
l
|

|
I
[
]
!

91-172 575-05' e A

‘ r
917277805~ | |
93-134 296-45 @ @ .‘“ { _ -
< ) (((/
- &
C

/ 99-134 296-45
14-215 073-13[@0@ = bemm—————————

~ : o
N - -
T 91}[][] 687-15

00-000 000-00]  00-000 000-00  00-000 000-00  00-000 000-00 [ | siene Register "0”  voir Registre "0"
""""""""""""" see Section 'Q" vease Registro ’0"

14 215 []13 13

- 1 54[1 170-55

99- 134 296-45

40/3

91-172 67605




10.80

91118 833-07 99-133 283-15 ._
-
91700 689-15 \ @

01-172 73205 ‘_,_,_,_.x
L

99-133 283-15

91—118 600-91

—

91-700 689 I

40/3| 14—2=15 304-43

/.. 11-341 902-15 |

r——-----—ﬂ

C i

""" ) =% "~ 91-172 72205

32

a@714-215 013-13 Mg 117330 96715

32

91-172 739-05

91-172 822-05 " & |
11-178 166-15 = ,
] |
|
91-172 798-91 | e
— R~y
| r '\F
l L |
| - j L |
| 91—172_____‘731—05 /’i — : : =\
5 ' e e e o
91-172 829-05 | : :
- |
b 31-112 121-92
12-005 195-15

§1-172 125-01

L y N
——————————————— 91-177 356-91

[

]

I

|

| s

g ) ‘___,_,.-l"'""'..

| 215 121363 — 91-172 716-1
| 91172 73005 — —
[

I

- §1-177 270-05

VN

91-169 556-05

......... 14-915 013-13

32] 140/3

11-130 233-15

32

32

91-172 728-05

% 12-610 190-45

é 13-033 385 05

~11-108 228-15

r---_---ﬂ

14

21501313 |

52]91-172 718-05

- - . .00 00-000 000-00 00-000000-00 [ ] siene Register "0"  voir Registre "0"
00-000 000- oo_l 00-000 000-0 00 00 siene Register - voir Registre 0"



10.80

91-100 095-15

Gy 11-108 171-15

91-100 056-15

P

11-108 222-15

91-172 742-15

P

11-108 220-15

Vo

11—163 222-15

81-176 965-91
y N

11-108 084-15
| - +91-172 736-15

11-108 084-15 %@ ’
/4

>

91-701 31¢

-19

11-330 280-15 /

91-176 95945
) 01-179 737-15

91-701 31915

[00-000 000-00]  00-000 000-00  00-000 000-00  00-000 000-00 [ ] siene Register "0”  voir Registre 0"
i T see Section '""0" vease Registro "'0"




10.80

11

91-172 757-91
A

% ----- 91-172 759-15

- 91-009 343-05

11-130 224-15

’ffr

11-130 224-15

91-172 760-91
A

11-108 171-15

11-108 1/1-15

12-305 175-15 (<.,
91-045733-05 % [
12-305175-15 %}

91-700 561-15 - m . @ %

11-210 168-15
H
12016815 @

B . ¥
e ~
01-172 767-15 - QGHES B
< \
91-172 768-11 - = o

L=

11-108 171-15 -
11-168 17/1-15 -~

91-172 762-91

11-330 952 15

% % 91—172 7711-15
Nl
12- 3[15 176-15 \‘
.
-

@? 91-172 773-11

11—1[]3 174-15

------------- 91-172 761-45

11-108 171-15 -
11-108 171-15

------------ 91-172 764-91

11-330 952-15

00-000 000-00  00-000 000-00  00-000 000-00 D

00-000 000-00 |

voir Registre 'O

siehe Register ''Q"’ -
vease Registro 0"

see Section "0



10.80

11-108 225-15 -~

. 01-172 74845
91-172 748-9?

=

L=
"

o 91172 747-05

| _—

- 11-108 168-13

Lppant A TLLL L

91-172 749-05

e §1-172 T77-45 (3

91-172 711-05 (&2

-
''''''

01-118 151-05 - 91-172 776-05

91-172 751-95

-
o
-
-
-
-
-
[
L[]
-
[
-
o
-
-

11-132 538-15 " '

91-172 750-91

= 11-108 234-15

00-000 ooo-oq 00-000 000-00

00-000 000-00  00-000 000-00 [ ] siene Register "0

voir Redgistre ''0"
see Section "0

véase Registro ""0"



Teile zur Nahmaschine

Parts for sewing machine

Piéces pour la machine a coudre
Piezas para la maquina de coser






Pos.-Nr.
item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number
N° de commande

N2 de pedido

95-701 391-05

11-130 173-15

95-713 359-15

95-636 524-15

91-700 112-35

71-8500-0067

11-105 113-156

71-3700-0135

11-130 190-15

71-3700-0305

95-713 044-15

12-500 150-45

71-7100-0008

11-108 090-15

95-713 045-15

11-130 179-15

95-709 63245

Teile-Benennung
Description
Nom de piece
Denominacion

Elan-Nutieiste
Elan groove strip
Barre a rainure
Barra ranurada

Linsenschraube M4 x 8
Raised-head screw M4 x 8
Vis & téte bombée M4 x 8

Tornillo alomado M4 x 8

Fotozellentrager
Photo-cell bracket

‘Support de cellule photo
| Soporte de la fotocélula

Gewindeplatte
Threaded plate
Plague a filetage
Placa roscada

Randelschraube M4
Milled screw M4

Vis a téte moletée M4
Tornillo moleteado M4

Fotozelle

Photo-cell unit

Cellule photo-électrique
Fotoceélula

Zylinderschraube M3 x 20
Pan-head screw M3 x 20

Vis a téte cylindriqgue M3 x 20
Tornillo cilindrico M3 x 20

Schelle
Clip

Collier
Abrazadera

Zylinderschraube M6 x 10
Pan-head screw M6 x 10

Vis a téte cylindrique M6 x 10
Tornillo cilindrico M6 x 10

Schelle
Clip

Collier
Abrazadera

Trager

Bracket
Support
Soporte

Federring A4

Spring washer A4
Rondelle élastique A4
Arandela eldstica A4

Fadenwachter
Thread monitor
Contréleur de fil
Detector del hilo

Zylinderschraube M3 x 5
Pan-head screw M3 x 5

Vis a téte cylindrique M3 x 5
Tornillo cilindrico M3 x 5

Trager

Bracket
Support
Soporte

Zylinderschraube M4 x 12
Pan-head screw M4 x 12

Vis a téte cylindrique M4 x 12
Tornillo cilindrico M4 x 12

Winkef

Angular bracket
Equerre

Pieza angular

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

Bestellnummer
Part number

N° de commande
N2 de pedido

11-130 227-15

12-305 144-15

12-500 170-45

91-009 5256-45

91-009 527-05

91-000 1562-15

91-009 503-05

91-009 504-12

91-130 1561-05

91-028 955-15

91-000 392-15

91-009 5056-15

91-000 469-15

11-130 190-45

95-636 527-41

11-341 217-15

11-320 230-05

Teile-Benennung
Description

Nom de piece
Denominacioéon

1.2
Zylinderschraube M5 x 12

Pan-head screw Mb x 12

Vis a téte cylindrique Mb x 12
Tornillo cilindrico M5 x 12

Scheibe Ab,3
Washer Ab,3
Rondelle A5,3
Arandela Ab,3

Federring Ab

Spring washer AD
Rondelle élastique Ab
Arandela elastica ADb

Lagerstick
Bearing support
Support
Cojinete

Buchse
Bush
Douille
Casquillo

Gewindestift
Threaded stud

Vis sans téte
Tornillo prisionero

Stoffdruckerstange
Presser bar

Barre presse-tissu
Barra del prensatelas

Stoffdrucker-Hebestlck

Presser bar lifting piece

Bloc de relevage de |la barre presse-tissu
Pieza de elevacion del prensatelas

Zylindrische Druckfeder
Compression spring

Ressort de pression cylindrique
Muelle de presion cilindrico

Scheibe
Washer
Rondelle
Arandela

Druckschraube

Pressure adjusting screw

Vis de réglage de la pression
Tornillo regulador de la presion

Stoffdriickerhebel
Lifting lever

Levier releveur de pied
Palanca alzaprensatelas

Gelenkschraube
Hinge screw

Vis d'articuiation
Tornillo articulado

Zylinderschraube M6 x 10
Pan-head sarew M6 x 10

Vis a téte cylindrique M6 x 10
Tornillo cilindrico M6 x 10

Arretierungsstuck
Mounting

Piece d’arrét
Pieza de bloqueo

Gewindestift Mb x 6
Threaded stud Mb x 6

Vis sans téte Mb x 6
Tornillo prisionero M5 x 6

Gewindestift M6 x 16
Threaded stud M6 x 16

Vis sans téte M6 x 16
Tornillo prisionero M6 x 16






Pos.-Nr.
Item No.
N° pos.
NZ2 de pos.

35

Bestellnummer
Part number

N° de commande
N< de pedido

12-005 171-15

Teile-Benennung
Description

Nom de piece
Denominacién

Sechskantmutter M5
Hexagon nut, M5
Ecrou six pans Mb
Tuerca hexagonal Mb

Pos.-Nr.
Item No.
N° pos.

N2 de pos.

Bestelinummer
Part number

N° de commande
N2 de pedido

Teile-Benennung
Description

Nom de piece
Denominacion

1.2







Stichverstellung
Stitch length control
Regle-point
Regulador de puntada






Pos.-Nr.
Item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number
N° de commande

N2 de pedido

95-709 632-45

11-130 227-15

12-305 144-15

12-500 170-45

96-713 377-15

91-168 024-05

11-130 179-156

11-130 1856-15

12-500 156045

12-006 154-15

956-713 378-15

95-713 379-06

99-133 846-95

95-713 380-21

11-314 166-15

17-030 902-01

12-024 211-15

Teile-Benennung
Description
Nom de piéce
Denominacion

Winkel

Angular bracket
Equerre

Pieza angular

Zylinderschraube M5 x 12
Pan-head screw Mb x 12

Vis a téte cylindrigue M5 x 12
Tornillo cilindrico Mb x 12

Scheibe B
Washer B5
Rondelie BS
Arandela B85

Federring Ab

Spring washer Ab
Rondelle élastique AB
Arandela elastica Ab

Lagerflansch
Bearing flange
Bride-palier
Brida-cojinete

Lagerbuchse
Bearing bush
Coussinet
Casquillo cojinete

Zylinderschraube M4 x 12
Pan-head screw M4 x 12

Vis a téte cylindrigue M4 x 12
Tornillo cilindrico M4 x 12

Zylinderschraube M4 x 16
Pan-head screw M4 x 16
Vis a téte cylindrique pm4 x 16

Tornillo cilindrico M4 x 16

Federring A4

Spring washer A4
Rondelle élastique A4
Arandela elastica A4

Sechskantmutter M4
Hexagon nut M4
Ecrou six pans M4
Tuerca hexagonal M4

Gewindebolzen
Threaded stud
Boulon fileté
Perno roscado

Scheibe
Washer
Rondelle
Arandela

Skalenscheibe
Graduated disc
Disque gradué
Disco graduado

Zeiger
Pointer
Index
Indicador

Gewindestift M4 x b
Threaded stud M4 x 5

Vis sans téte M4 x 5
Tornillo prisionero M4 x 5

Sterngriff

Knob

Poignée en étoile
Empufiadura de estrella

Sechskantmutter M8
Hexagon nut M8
Ecrou six pans M8
Tuerca hexagonal M8

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

18

19

20

21

22

23

24

25

26

27

Bestellnummer
Part number

N° de commande
N2 de pedido

16-280 020-01

11-341 217-15

12-710 210-12

956-713 381-15

95-713 382-16

96-713 383-15

95-713 384-15

16-041 075-11

96-713 385-15

11-130 239-15

Teile-Benennung
Description

Nom de piéce
Denominacion

2.1

Wellengelenk
Universal joint
Joint de cardan
Articulacion cardan

Gewindestift M5 x 8
Threaded stud Mb x 8

Vis sans téte M5 x 8
Tornillo prisionero Mb x 8

Stellring A8

Fixing collar A8

Bague de réglage A8
Anilio de retencion A8

Gewindebolzen
Threaded stud
Boulon fileté
Perno roscado

Randelmutter
Milled nut

Ecrou moleté
Tuerca moleteada

Gewindebuchse
Threaded bush
Douille filetée
Casquillo roscado

Stange
Bar
Barre
Barra

Gabelgelenk M8

Yoke M8

Articulation a fourche M8
Articulacion de horquilta M8

Klemmkurbel (Nacharbeit Gewinde MG)
Clamp crank (re-work to thread M6)
Manivelle (retouche, taraudage M6)
Biela de sujecion (retoque, rosca M6)

Zylinderschraube M5 x 20
Pan-head screw M5 x 20

Vis a téte cylindrique M5 x 20
Tornillo cilindrico M5 x 20






Kettentrennvorrichtung
Chain cutter
Coupe-chainette

Corta cadeneta






Pos.-Nr.
item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number

N° de commande
N2 de pedido

95-713 128-45

95-713 129-45

70-5220-1202

11-130 233-15

12-305 144-15

12-500 171-45

95-713 130-15

11-341 904-15

95-713 131-156

11-187 017-16

12-005 195-15

95-713 132-15

96-713 133-156

14-765 037-01

12-005 175-156

11-130 227-15

12-305 144-15

Teile-Benennung
Description

Nom de piéce
Denominacioén

Trager
Bracket

Support
Soporte

Trager

Bracket
Support
Soporte

Motor
Motor
Moteur
Motor

Zylinderschraube M5 x 16
Pan-head screw M5 x 16
Vis a téte cylindrigue M5 x 16

| Tornillo cilindrico M5 x 16

Scheibe A5,3
Washer A5.3
Rondelle A5,3
Arandela A5,3

Federring Ab

Spring washer AD
Rondelle élastique AD
Arandela elastica Ab

Exzenterbuchse
Eccentric bush
Douille excentrique
Casquillo excéntrico

Gewindestift M4 x 5
Threaded stud M4 x 5
Vis sans téte M4 x b

Tornillo prisionero M4 x 5

Messerhebel

Knive lever

l.evier de couteau
Palanca de la cuchilla

Flachkopfschraube M6 x 4
Countersunk head screw M6 x 4
Vis a téte ptate M6 x 4

Tornillo de cabeza plana M6 x 4

Sechskantmutter M6
Hexagon nut, M6
Ecrou six pans M6
Tuerca hexagonal M6

Zugstange
Connection
Bielle

Barra de traccion

Gelenkkopf
Linkage joint
Articulation
Cabeza articulada

Gelenkstangenkopf
Connecting rod joint

Téte de bielle

Cabeza de la barra articulada

Sechskantmutter M5
Hexagon nut, M5
Ecrou six pans M5
Tuerca hexagonal M5

Zylinderschraube Mb x 12
Pan-head screw Mb x 12

Vis a téte cylindrigue M5 x 12
Tornillo cilindrico Mb x 12

Scheibe A5 3
Washer Ab.3
Rondelle AH 3
Arandela A5,3

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

18

19

20

21

22

23

24

25

26

27

28

29

Bestel:nummer
Part number
N° de commande

N2 de pedido

95-713 134-15

91-700 335-15

95-713 135-91

95-713 136-41

95-713 141-05

11-108 090-15

12-305 084-15

95-713 142-91

965-713 149-45

91-100 317-15

95-713 150-05

95-713 161-15

Teile-Benennung
Description

Nom de piece
Denominacion

Platte
Plate
Plaque
Placa

L.insenschraube M4 x 6,3
Raised-head screw M4 x 6.3
Vis a téte bombée M4 x 6,3
Tornillo alomado M4 x 6,3

Schermesserkopf
Trimmer head
Téte de coupe
Cuchilla de tijera

Saugrohr

Suction tube
Tube d'aspiration
Tubo aspirador

Bigel
Arm
Bras
Brazo

Zylinderschraube M3 x 5
Pan-head screw M3 x 5

Vis a téte cylindrique M3 x 5
Tornillo cilindrico M3 x 5

Scheibe A3,2
Washer A3.2
Rondell A3,2
Arandela A3,2

Oler

Otler
Huileur
Lubrificador

Messerschutz
Knife guard
Garde-couteau
Guardacuchililas

Linsenschraube M4 x 3,5

Raised-head screw M4 x 3.6
Vis a téte bombée M4 x 3,5
Tornitlo alomado M4 x 3,56

Schutz

Guard

Plaque de garde
Proteccidn

Halter

Bracket
Support
Soporte

3.1






Transportband
Feed band
Tapis d’entrainement

Cinta transportadora






Pos.-Nr.
ltem No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

Bestellnummer
Part number
N° de commande

NS de pedido

95-713 367-41

12-177 106-05

11-130 299-15

12-305 174-15

12-500 190-45

99-135 683-91

99-115 03193

96-713 34091

95-636 939-11

91-082 136-41

11-341 277-15

95-629 429-156

99-134 245-05

15-120 013-05

95-713 374-06

11-300 226-15

Teile-Benennung
Description

Nom de piece
Denominacién

Trager

Bracket
Support
Soporte

Einschraubmutter M6
Threaded anchor nut M6
Ecrou a insertion M6
Tuerca M6

Zylinderschraube M6 x 20
Pan-head screw M6 x 20

Vis & téte cylindrique M6 x 20
Tornillo cilindrico M6 x 20

Scheibe B6
Washer B6
Rondelle B6
Arandela B6

Federring AB

Spring washer AG
Rondelle élastique A6
Arandela elastica A6

Stirnradgetriebe

Spur gears

Engrenage a roues droites
Engranaje de ruedas dentadas rectas

Regelscheibe - Bohrung 12 mm

Regulating pulley, - Hole dia. 12 mm

Poulie de réglage - Percage 12 mm

Polea de regulacion - Taladro 12 mm

Kupplung
Coupling
Raccord femelle
Racor hembra

Kupplungsstiuck hinten
Coupling, rear
Accouplement ARR.
Acoplamiento, detras

Wellengelenk
Universal joint
Joint de cardan
Articulacion Cardan

Gewindestift M6
Threaded stud M6

Vis sans téte M6
Tornillo prisionero M6

Zwischenwelle
Intermediate shaft
Arbre

Eje intermedio

Faltenbalg
Bellows
Soufflet
Fuelle

O-Ring

O-seal

Joint torique
Anillo toroidal

Handrad
Balance wheel
Volant
Volante

Gewindestift Mb x 12
Threaded stud M5 x 12

Vis sans téte Mb x 12
Tornillo prisionero M5 x 12

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

Bestellnummer
Part number

N° de commande
N2 de pedido

Teile-Benennung

Description

Nom de piéce

Denominacion

41







Pos.-Nr. Bestellnummer Teile-Benennung Pos.-Nr. Bestellnummer Teile-Benennung
Item No. Part number Description Item No. Part number Description 2
N° pos. N° decommande | Nom de piéce N° pos. N° decommande | Nom de piece 4.
N2 de pos. | N2 de pedido Denominacion N2 de pos.| N2 de pedido Denominacioén
1 95-709 533-41 Trager 18 95-709 549-15 Bolzen
Bracket Pin
Support Boulon
Soporte Perno
2 95-709 637-45 Lagerstuck vorn 19 12-640 150-55 Sicherungsscheibe
Bearing support front Stip washer
Support de rouiement AVT. Rondelle d’'arrét
Soporte del cojinete anterior Arandela clip
3 95-709 538-45 Lagerstiick hinten 20 05-709 550-15 Bolzen
Bearing support rear Pin
Support de rouiement ARR. Boulon
Soporte del cojinete, posterior Perno
4 14016 120-01 Rillenkugeliager 21 12-610 250-55 Sicherungsring
Grooved ball bearing Circlip
Roulement rainuré a billes Circlip
Cojinete de bolas radial Anillo de retencion
5 95-713 40305 Zahnrad 22 95-713 430-05 Zylindrische Zugfeder
Gear Tension spring
Roue dentée Ressort de rappel cylindrigue
Rueda dentada Muelle de traccion cilindrico
6 11-341 220-15 Gewindestift M5 x 8 23 95-636 578-3b6 Niederhalter
Threaded stud M5 x 8 Retainer
Vis sans téte M5 x 8 Serre-ouvrage
Tornillo prisionero Mb x 8 Sujetatelas
7 96-700 897-05 Distanzscheibe 24 12-024 191-15 Sechskantmutter M6
Spacing washer Hexagon nut M6
Rondelle d’ecartement Ecrou six pans M6
Arandela distanciadora Tuerca hexagonal M6
8 95-634 333-05 Welle 25 12-600 190-45 Federring A6
Shaft Spring washer A6
Arbre Rondelle élastique AB
Eje Arandela elastica A6
9 95-634 338-05 PalBfeder 5 x 33 mm 26 12-305 174-16 Scheibe B6
| Feather key 5 x 33 mm Washer B6
Clavette b x 33 mm Rondelle B6
Chaveta 5 x 33 mm Arandela B6
10 11-130 323-15 Zylinderschraube M6 x 50 27 11-130 287-15 Zylinderschraube M6 x 12
Pan-head screw M6 x 50 Pan-head screw M6 x 12
Vis a téte cylindrique M6 x 50 Vis a téte cylindrique M6 x 12
Tornillo cilindrico M6 x 50 Tornillo cilindrico M6 x 12
11 11-130 329-15 Zylinderschraube M6 x 60 28 05-709 612-01 Fihrung
Pan-head screw M6 x 60 Guide
Vis a téte cylindrique M6 x 60 Guide
Tornillo cilindrico M6 x 60 Guia
12 96-713 010-15 Buchse 29 91-701 319-15 Linsenschraube M4 x 5
Bush Raised-head screw M4 x 5
Douille Vis a téte bombée M4 x 5
Casquillo Tornillo alomado M4 x 5
13 95-709 659-11 Buchse 30 95-713 163-45 Lagerplatte
Bush Bearing plate
Douille Plague-support
Casquilio Placa soporte
14 91-169 192-05 Zylindrische Druckfeder 31 9b6-713 154-05 Pullerrad
Compression spring Puller wheel
Ressort de pression cylindrique Roue de puller
Muelle de presidn cilindrico Rodillo del puller
16 96-709 547-05 Gleitschuh 32 11-341 169-15 Gewindestift M4 x 6
Shoe Threaded stud M4 x 6
Patin Vis sans téte M4 x 6
Patin ‘Tornillo prisionero M4 x 6
16 95-709 546-45 Kurbel 33 99-134 475-05 Gummiring @50 x 6
Crank Rubber ring @50 x 6
Manivelle Anneau élastique 050 x 6
Biela Anillo eldstico @50 x 6
17 95-709 548-15 Federeinhangeblech 34 95-713 155-05 Pulierrad
Pull-spring retainer Pulier wheel
Tole d’accrochage de ressort Roue de puller
Chapa de enganche del muelle Rodiilo del puller







Pos.-Nr.
Item No.
N° pos.
N2 de pos.

35

36

37

Bestellnummer
Part number

N° de commande
NS de pedido

14-012 5156-01

11-130 176-15

12-30%5 114-15

Teile-Benennung
Description

Nom de piéce
Denominacion

Rillenkugellager

Grooved ball bearing
Roulement rainureé a billes
Cojinete de bolas radial

Zylinderschraube M4 x 10
Pan-head screw M4 x 10

Vis a téte cylindrique M4 x 10
Tornillo cilindrico M4 x 10

Scheibe B4
Washer B4
Rondelle B4
Arandela B4

Pos.-Nr.
Item No.
N° pos.
N° de pos.

Bestelinummer
Part number

N° de commande
N2 de pedido

Teile-Benennung
Description

Nom de piéce
Denominacioéon

4.2






Pos.-Nr. Bestellnummer Teile-Benennung Pos.-Nr. Bestelinummer Teile-Benennung
Item No. Part number Description item No. Part number Description
N° pos. N° decommande | Nom de piéece N° pos. N° decommande | Nom de piéce
N2 de pos. | N2 de pedido Denominacion N< de pos.| N2 de pedido Denominacion
1 95-709 533-41 Trager 17 95-713 040-05 Feder
Bracket Spring
Support Ressort
Soporte Muelie
2 95-709 551-01 Synchroflex-Zahnriemen, doppelseitig 18 95-709 55241 Kurbel
verzahnt | Crank
Synchroflex cleated belt, toothed on Manivelle
both sides Bieta
Courroie Synchrofiex, denture double 19 95-700 555-15 Bolzen
face Pin
Correa dentada Sincroflex, con Boulon
dentado a ambos lados Perno
3 95-709 539-41 Lage'rsti.ick vorn 20 12-005 195-15 Sechskantmutter M6
Bearing support, front Hexagon nut M6
Support de roulement AVT. Ecrou six pans M6
Soporte del cojinete, anterior Tuerca hexagonal M6
4 11-130 227-15 Zylinderschraube Mb x 12 21 12-305 174-15 Scheibe
Pan-head screw M5 x 12 Washer
Vis & téte cylindrique M5 x 12 Rondelle
Tornillo cilindrico Mb x 12 Arandela
5 95-709 542-41 Lagerstuck hinten 22 95-709 556-15 Blattfeder
Bearing support, rear Leaf spri
Support de roulement ARR. Reezs;z-::ie
Soporte del cojinete, posterior Muelle de laminas
6 11-186 963-15 Flachkopfschraube M6 x5 x b 23 11-130 089-15 Zylinderschraube M3 x 5
Countersunk head screw M6 x 5 x 5 Pan-head screw M3 x 5
Vis a.tete plate M6 x 5 x 5 Vis a téte cylindrique M3 x 5
Tornillo de cabeza plana M6 x 5 x 5 Tornilto cilindrico M3 x 5
7 95.713 404-05 Riemenscheibe 24 05-700 557-15 Feder
Belt pulley Spring
Poulie a gorge Ressort
Polea para correa Muelle
8 14-016 100-01 Rillenkugellager 25 05-709 558-45 Rastbﬁgel
Grooved bali bearing Bracket
Roulement rainuré a biiles Support
Cojinete de bolas radial Soporte
9 95-709 535-15 Federeinhangebolzen 26 95-713 010-15 Distanzbuchse
Puli-spring retaining pin Spacing bushing
Goujon d’accrochage de ressort Douille d’écartement
Perno de enganche del muelle Casquillo distanciador
10 95-709545-15 | Exzenterbolzen 27 11-105275-26 | Zylinderschraube M5 x 70
Eccentric pin | Pan-head screw M5 x 70
Boulon ex’cent'rlque Vis a téte cylindrigue M5 x 70
Perno excéntrico Tornillo cilindrico M5 x 70
11 95-713 386-45 Schutz 28 12-305 144-15 Scheibe
Guard Washer
Plaque de garde Rondelle
Proteccion Arandela
12 11-130 167-15 Zylinderschraube M4 x 5 29 12-600 170-45 Federring AS
Pan-head screw M4 x 5 Spring washer A5
Vis a téte cylindrique M4 x 5 Rondelle élastique AbB
Tornillo cilindrico M4 x 5 Arandela elastica A5
13 11-130 114-15 Scheibe B4 30 12-024 171-15 Sechskantmutter M5
Washer B4 Hexagon nut, M5
Rondelle B: Ecrou six pans M5
Arandela B Tuerca hexagonal M5
14 95-709 128-05 Exzentgr 31 50-270 142-02 Horizontalspanner
Eccentrl_c MHorizontal tensioner
EXCt?ﬂtrquE Tendeur horizontal
Excéntrico Tensor horizontal
15 11-130 179-156 Zylinderschraube M4 x 12 32 95-709 564-156 Druckschraube
Pa.n-‘head screw |V_|4 x 12 Pressure adjusting screw
Vis a‘téte _cylunqrtque M4 x 12 Vis de réglage de la pression
Tornitlo cilindrico M4 x 12 Tornillo regulador de lapresién
16 12-500 150-45 Federring A4 33 12-024 191-15 Sechskantmutter M6
Spring washer A4 Hexagon nut, M6
Rondelle élastique A4 Ecrou six paﬂs M6
Arandela elastica A4 Tuerca hexagonal M6







Pos.-Nr.
Item No.
N° pos.
N° de pos.

34

35

36

37

38

39

40

41

42

43

a4

45

Bestellnummer
Part number

N° de commande
N2 de pedido

11-130 239-15

95-713 014-45

95-713 01b-45

11-226 232-15

956-709 689-41

11-130 306-15

12-500 190-456

12-177 106-06

95-713 033-45

11-130 329-15

99-134 694-91

18-378 001-61

Teile-Benennung
Description

Nom de piece
Denominacion

Zylinderschraube M5
Pan-head screw Mb5

Vis a téte cylindrique M5
Tornilio cilindrico Mb

Winkel

Angular bracket
Equerre

Pieza angular

Winkel

Angular bracket
Equerre

Pieza angular

Senkschraube M5 x 16
Countersunk screw M5 x 16
Vis & téte noyée M5 x 16
Tornillo avelianado M5 x 16

Trager

Bracket
Support
Soporte

Zylinderschraube M6 x 25
Pan-head screw M6 x 25

Vis a téte cylindrique M6 x 25
Tornitlo cilindrico M6 x 25

Federring A6

Spring washer A6
Rondelle élastique AB
Arandela elastica AB

Einschraubmutter M6
Threaded anchor nut M6
Ecrou a insertion M6
Tuerca M6

Gewindeplatte
Threaded plate
Plaque a filetage
Placa roscada

Zylinderschraube M6 x 60
Pan-head screw M6 x 60

Vis a téte cylindrique M6 x 60
Tornillo cilindrico M6 x 60

Zylinder, einfachwirkend
Cylinder, single-acting
Vérin a simple effet
Cilindro de efecto simple

L-Verschraubung LCK-1/8"
L-union LCK-1/8"

Raccord en L LCK-1/8"
Racor en L LCK-1/8"

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

Bestellnummer
Part number

N° de commande
N2 de pedido

Teile-Benennung
Description

Nom de piéce
Denominacion

4.3







Teile zum Auflagesockel
Parts for support base
Eléments du socle d’appui
Piezas para la base de apoyo






Pos.-Nr.
Item No.
N° pos.
N< de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number
N° de commande

N de pedido

95-709 611-65

95-709 624-01

11-470 167-25

95-709 621-1b

11-460 193-15

95-709 622-01

11-460 304-15

99-134 045-91

18-378 009-61

11-480 124-35

95-713 375-156

96-713 376-1b6

71-1200-0420

71-1200-0567

11-106 125-15

12-305 084-15

96-709 628-45

Teile-Benennung
Description
Nom de piéce
Denominacion

Auflageplatte
Support plate
Plaque-support
Placa de apoyo

Abdeckblech
Cover plate
Cache
Chapa-cubierta

Senkholzschraube 3,5 x 16
Countersunk wood screw, 3.5 x 16
Vis a bois a téte noyeée, 3,5 x 16
Tirafondo avetlanado, 3,b x 16

Anschlag
Stop
Butée
Tope

Holzschraube 4 x 16
Wood screw, 4 x 16
Visabois4 x 16
Tirafondo 4 x 16

Scharnier
Hinge
Charniere
Charnela

Holzschraube 5 x 25
Wood screw, 5 x 25
Vis a bois b x 25
Tirafondo 5 x 25

3/2-Wege-Ventil (von Hand betétigt)
3-port/2-way valve (manually operated)

Distributeur 3 pos./2 orif. {a commande

manuelle)
Valvula de 3/2 pasos {accion. manual)

L-Verschraubung LCK M5
L-union LCK Mb

Raccord en L. LCK Mb
Racoren L LCK M5

Senkhoilzschraube 3 x 30
Countersunk wood screw, 3 x 30
Vis a bois a téte noyée, 3 x 30
Tirafondo avetlanado, 3 x 30

Platte
Piate
Plaque
Placa

Biigel
Arm
Bras
Brazo

Sprungschalter
Quick-break switch
Fin de course
Interruptor de final

Anschluflabdeckkappe
Connectioh cover
Cache

Tapa

Zylinderschraube M3 x 30
Pan-head screw M3 x 30

Vis a téte cylindrique M3 x 30
Tornillo cilindrico M3 x 30

Scheibe A3,2
Washer A3.,2
Rondelle A3,2
Arandela A3,2

Winkel

Angular bracket
Equerre

Pieza angular

Pos.-Nr.
item No.
N° pos.
N2 de pos.

18

19

20

21

22

23

24

25

26

Bestellnummer
Part number

N° de commande
N2 de pedido

95-629 430-45

11-225 244-15

95-713 164-15

50-270 142-02

95-713 263-15

71-1200-0413

71-3700-01568

11-460 205-15

95-709 627-05

Teile-Benennung
Description

Nom de piéece
Denominacion

Befestigungslasche

Retaining link

Bride de fixation

Brida de fijacion
Senkschraube Mb x 256
Countersunk screw, M5 x 26
Vis a téte noyée Mb x 25
Tornilio avellanado M5 x 25

Anschiagwinkel
Stop bracket
Equerre de butée
Angulo tope

Horizontalspanner
Horizontal tensioner
Tendeur horizontal
Tensor horizontal

Winkel

Anguiar bracket
Equerre

Pieza angular

Sprungschalter
Quick-break switch
Fin de course
Interruptor de final

Stopfbuchsenverschraubung
Giand

Bouchon de presse-étoupe
Racor para prensaestopas

Holzschraube M4 x 30
Wood screw, M4 x 30
Vis a bois M4 x 30
Tirafondo M4 x 30

Abdeckplatte

Cover

Piaque de recouvrement
Placa de cubrimiento







Stapler
Stacker
Empileur
Apilador






Pos.-Nr.
Item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

19

16

17

Bestellnummer
Part number

N° de commande
N< de pedido

95636 561-51

95-634 028-45

95-636 566-45

11-130 365-15

12-305 224-15

12-500 210-45

12-024 211-15

11-225 368-156

12-177 139-05

95-636 565b-41

95-634 327-15

11-225 223-15

95-713 390-45

95-713 39145

91-700 344-15

11-130 227-15

12-305 144-15

Teile-Benennung
Description

Nom de piéce
Denominacion

Trager

Bracket
Support
Soporte

Trager hinten
Bracket, rear
Support ARR.
Soporte posterior

Trager vorn
Bracket, front
Support AVT,
Soporte anterior

Zylinderschraube M8 x 20
Pan-head screw M8 x 20

Vis a téte cylindrique M8 x 20
Tornillo cilindrico M8 x 20

Scheibe 8,2
Washer 8.2
Rondelle 8,2
Arandela 8,2

Federring A8

Spring washer A8
Rondelle élastique A8
Arandela elastica A8

Sechskantmutter M8
Hexagon nut, M8
Ecrou six pans M8

Tuerca hexagonal M8

Senkschraube M8 x 16
Countersunk screw, M8 x 16
Vis & téte noyee M8 x 16
Tornillo avellanado M8 x 16

Einschraubmutter M8
Threaded anchor nut M8
Ecrou a insertion M8
Tuerca M8

Verbindungsplatte
Plate

Plaque de jonction
Placa de union

Winkel

Angular bracket
Equerre

Pieza angular

Senkschraube MB x 10
Countersunk screw, Mb x 10
Vis a téte noyée M5 x 10
Tornillo avellanado M5 x 10

Anschlagwinkel
Stop bracket
Equerre de butée
Angulo tope

Winkel

Anguiar bracket
Equerre

Pieza angular

Linsenschraube M4 x 5
Raised-head screw M4 x 5
Vis a téte bombée M4 x b
Torniilo atlomado M4 x 5

Zylinderschraube M5 x 12
Pan-head screw Mb x 12

Vis a téte cylindrique Mb x 12
Tornifto cilindrico M8 x 12

Scheibe 5,2
Washer 5.2
Rondelle 5,2
Arandela 5,2

Pos.-Nr.
{tem No.
N° pos.
N2 de pos.

18

19

Bestellnummer
Part number

N°¢ de commande
N2 de pedido

12-500 170-15

12-024 171-15

Teile-Benennung
Description

Nom de piece
Denominacion

Federring AS

Spring washer Ab
Rondelle élastique Ab
Arandela elastica Ab

Sechskantmutter Mb
Hexagon nut, M5
Ecrou six pans Mb
Tuerca hexagonal Mb







Pos.-Nr.
Item No.
N° pos.
N2 de pos.

1

Bestellnummer
Part number

N° de commande
N2 de pedido

95-634 306-45

95-634 30745

95-634 308-45

14-731 64705

05-634 30945

11-225 232-15

95-634 310-45

11-130 227-15

95-634 319-91

Teile-Benennung
Description
Nom de piece
Denominacion

Trager vorn
Bracket, front
Support AVT.
Soporte anterior

Trager hinten
Bracket, rear
Support ARR.
Soporte posterior

Lagerplatte
Bearing piate
Plaque-support
Placa soporte

Buchse
Bush
Douille

Casquillo

Lagerplatte
Bearing plate
Plaque-support
Placa soporte

Senkschraube Mb x 16
Countersunk screw, M5 x 16
Vis a téte noyée Mb x 16
Tornillo avellanado M& x 16

Tragerplatte
Mounting plate
Plague-support
Placa-soporte

Zylinderschraube M5 x 12
Pan-head screw Mb x 12

Vis a téte cylindrique M5 x 12
Tornillo cilindrico M5 x 12

Klappe vollist.

Flap, complete
Clapet cplt.
Trampilta completa

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

Bestellnummer
Part number

N° de commande
N2 de pedido

Teile-Benennung
Description

Nom de piéce
Denominacion

6.2






Pos.-Nr.
Item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number

N°¢ de commande
N2 de pedido

96-634 311-11

95-634 328-45

14-016 080-01

11-130 233-15

12-500 170-45

96-701 533-91

70-5220-1069

96-701 413-46

11-130 179-15

12-600 15045

95-634 315-15

14-012 055-01

12-660 350-45

95-713 165-15

12-710 210-12

95-634 317-15

11-039 198-15

Teile-Benennung
Description

Nom de piece
Denominacion

Antriebswalze vollst.

Drive roll, complete
Rouleau de commande cplt.
Rodillo motriz completo

Motorflansch
Motor flange
Bride de moteur
Brida del motor

Rillenkugellager

Grooved ball bearing
Roulement rainuré a billes
Cojinete de bolas radial

Zylinderschraube M5 x 16
Pan-head screw Mb x 16

Vis a téte cylindrique M5 x 16
Tornillo ctlindrico M5 x 16

Federring AbS

Spring washer A5
Rondelle élastique AD
Arandela eldstica Ab

Wellenkupplung

Shaft coupling
Accouplement d'arbre
Acoplamiento del eje

Motor
Motor
Moteur
Motor

LLagerflansch
Bearing flange
Bride-palier
Brida-cojinete

Zylinderschraube M4 x 12
Pan-head screw M4 x 12

Vis a téte cylindrique M4 x 12
Tornillo cilindrico M4 x 12

Federring A4

Spring washer A4
Rondelle élastique A4
Arandela elastica A4

Transportwalze

Feed roller

Rouleau d'entrainement
Rodillo de arrastre

Rillenkugellager

Grooved ball bearing
Roulement rainuré a billes
Cojinete de bolas radial

Sicherungsring
Circlip

Circlip

Anillo de retencién

Welle

Shaft

Arbre

Eje

Stellring
Fixing collar

Bague de réglage
Anillo de retencidn

Spannplatte
Tensioning plate
Plaque de tension
Placa tensora

Sechskantschraube M4 x 25
Hexagon screw M4 x 25
Vis six pans M4 x 25
Tornillo hexagonal M4 x 25

Pos.-Nr.
Item No.
N° pos.
N2 de pos.

18

19

20

21

22

23

24

25

26

27

Bestellnummer
Part number

N° de commande
NS de pedido

12-610 111-15

95-701 693-05

95-701 694-15

14-012 534-01

12-610 19045

12-660 320-456

12-305 174-15

12-500 190-45

12-024 191-156

95-636 569-91

Teile-Benennung
Description

Nom de piéce
Denominacion

Zahnscheibe
Lock washer
Rondelle dentée
Arandela dentada

Konische Walze
Tapered roiler
Rouleau conique
Rodiilo ¢onico

Bolzen
Pin
Boulon
Perno

Rillenkugellager

Grooved ball bearing
Roulement rainuré a bilies
Cojinete de bolas radial

Sicherungsring
Circlip

Circlip

Anillo de retencion

Sicherungsring
Circlip

Circlip

Anitlo de retencion

Scheibe 6,4
Washer 6.4
Rondelle 6,4
Arandela 6,4

Federring A6

Spring wahser A6
Rondelle élastique A6
Arandela elastica A6

Sechskantmutter M6
Hexagon nut M6
Ecrou six pans M6
Tuerca hexagonal M6

Transportband

Feed band

Tapis d'entrainement
Cinta transportadora







Pos.-Nr.
Item No.
N° pos.
N2 de pos.

1

10

11

12

13

14

15

16

17

Bestellnummer
Part number

N° de commande
NS de pedido

95-627 480-156

11-186 962-15

11-335 286-15

12-024 191-15

99-115 576-91

12-024 211-15

95-623 111-15

15-032 001-05

18-278 005-91

99-135 23391

99-133 914-91

99-133 042-91

18-272 001-65

18-272 010-65

18-373 010-61

18-372 009-61

18-372 001-61

Teile-Benennung
Description

Nom de pié